
ohsk5xa OH195SA-72555G / Illustration 

 

Seite 1 von 3ohsk5xa OH195SA-72555G / Illustration

11.01.2008file://C:\Dokumente%20und%20Einstellungen\All%20Users\Anwendungsdaten\ProQ...

www.pdfmailer.de  

 PDFMAILER.DE 

 

Kostenfrei und werbegesponsert PDF drucken und direkt per E-Mail 
versenden >Test it free www.pdfmailer.de 

http://www.pdfmailer.de
http://www.pdfmailer.de


Teileliste ohsk5xa OH195SA-72555G / Illustration 

REF 
#

ITEM # DESCRIPTION QTY REMARK

1  37120B  Cylinder (Incl. 2, 20, 72, 
72A, 325 & 325A) 

1   

2  26727  Dowel Pin  2   

4  31857  Oil Drain Extension  1   

5  30969  Extension Cap  1   

14  651052  Washer  1   

15  37108  Governor Rod (Incl. 38)  1   

16  37110  Governor Lever  1   

30  37842  Crankshaft  1   

35  651053  Screw, 10-32 x 63/64"  1   

37  29216  Lock Nut, 10-32  1   

38  37109  Retaining Ring  1   

40  40004  Piston, Pin & Ring Set (Std.)  1   

40  40005  Piston, Pin & Ring Set (.010" 
OS) 

1   

41  36070  Piston & Pin Ass'y (Std.) 
(Incl. 43) 

1   

41  36071  Piston & Pin Ass'y (.010" 
OS) 

1  Incl.43 

42  40006  Ring Set (Std.)  1   

42  40007  Ring Set (.010" OS)  1   

43  20381  Piston Pin Retaining Ring  2   

45  32875A  Connecting Rod Ass'y (Incl. 
46 & 49) 

1   

46  32610A  Connecting Rod Bolt  2   

48  35616  Valve Lifter   2   

49  36611  Oil Dipper  1   

50  37040  Camshaft (Incl. 150, 253 & 
254) 

1   

66  651027  Screw, 1/4-20 x 27/32"  1   

69  36624  * Cylinder Cover Gasket  1   

70  36625  Cylinder Cover (Incl. 75 thru 
83) 

1   

72  27642  Oil Drain Plug (Sq. hd., 1/4-
18) 

1   

75  27897  Oil Seal  1   

80  30574A  Governor Shaft  1   

81  30590A  Washer  1   

82  30591  Governor Gear Ass'y (Incl. 
81) 

1   

83  36057  Governor Spool  1   

86  650488  Screw, 1/4-20 x 1-1/4"  8   

89  610961  Flywheel Key (also available 
in Packaged Part #740007B) 

1  also available in Packaged Part #740007B 

119  36719  * Cylinder Head Gasket  1   

120  37474  Cylinder Head (Incl. 151A)  1   

125  36471  Exhaust Valve (Std.) (Incl. 
151) 

1   

125  36472  Exhaust Valve (1/32" OS) 
(Incl. 151) 

1   

126  37711  Intake Valve (Std.) (Incl. 151 
& 151A)  

1   

130  650912  Screw, 5/16-18 x 1-1/2"  4   

Seite 2 von 3ohsk5xa OH195SA-72555G / Illustration

11.01.2008file://C:\Dokumente%20und%20Einstellungen\All%20Users\Anwendungsdaten\ProQ...

www.pdfmailer.de  

 PDFMAILER.DE 

 

Kostenfrei und werbegesponsert PDF drucken und direkt per E-Mail 
versenden >Test it free www.pdfmailer.de 

http://www.pdfmailer.de
http://www.pdfmailer.de


 
 
 

130A  650999  Screw, 5/16-18 x 2-41/64"  1   

135  34645  Resistor Spark Plug (RN4C)  1  also available in Packaged Part #740069 

150  37039  Valve Spring   2   

151  31673  Valve Spring Cap  2   

151A  40016A  Intake Valve Seal  1   

153  36649  Push Rod Guide  1   

154  650913  Rocker Arm Stud  2   

155  35624A  Rocker Arm   2   

157  650914  Nut, 1/4-28  2   

158  36629  Push Rod  2   

159  35626  * Rocker Arm Cover Gasket  1   

160  36630B  Rocker Arm Cover  1   

173  37676  Breather Tube  1   

183  36867  Choke bracket  1   

184  26756  * Carburetor To Intake Pipe 
Gasket 

1   

185  36631  Intake Pipe  1   

186B  36652  Choke Spring  1   

207  36632  Throttle Link  1   

211  28942  Screw, 10-32 x 3/8"  1   

219  36868  Choke Rod  1   

220  35438  Control Knob  1   

223  650451  Screw, 1/4-20 x 1"  2   

224  36581  * Intake Pipe Gasket  1   

229  650852  Nut & Lock Washer  2   

229  650852  Nut, 1/4-20  2   

238  28820  Screw, 10-32 x 1/2"  2   

253  36701  Compression Release Weight  1   

254  36702  Compression Release Spring  1   

275  37595  Muffler  1   

277  650988  Screw, 1/4-20 x 2-9/32"  2   

280  37069  Heat Shield  1   

305  35554  Oil Fill Tube  1   

307  35499  "O" Ring  1   

310  36902  Dipstick  1   

335  36873A  Carburetor Cover  1   

364  36872  Carburetor Cover Bracket  1   

370  36534A  Instruction Decal - Caution - 
read owner's manual 

1   

370  36695  Decal - Tecumseh Logo for 
Top of Recoil Starter 

1   

370  37948  Decal - Hot Surfaces  1   

380  640058A  Carburetor (Incl. 184)  1   

416  36085  Spark Arrestor Kit (Incl. 
417) 

1  Optional 

600  651013  Washer  1   

701  651008  Screw, 1/4-20 x 31/64"  8   

707  651085  Screw, 1/4-20 x 19/32"  2   

999  730286  Winter Maintenance Kit  1  incl. 5W30 Oil, Spark Plug, Key & Ultra-Fresh 

999  730296  Winter Maintenance Kit  1  (incl. 0W30 Synthetic Oil, Spark Plug, Key & Ultra-Fresh)  

Seite 3 von 3ohsk5xa OH195SA-72555G / Illustration

11.01.2008file://C:\Dokumente%20und%20Einstellungen\All%20Users\Anwendungsdaten\ProQ...

www.pdfmailer.de  

 PDFMAILER.DE 

 

Kostenfrei und werbegesponsert PDF drucken und direkt per E-Mail 
versenden >Test it free www.pdfmailer.de 

http://www.pdfmailer.de
http://www.pdfmailer.de

